
,\ 
,"> .: : ;., 

oa.wonau'. q:> 
!6a-.. ... 

--,.~~~ .. '-.... ,~ 

''<I~'''' Q~ 

". '.- (0) , e ; ® ~o, J' ...... ~o-. 
o~ 

J-C.,. I 
.m.c-.. \ QPWor_ {>~ 

~ <e!J""."': r-

Regional Surface Water Plant Feasibility Study 
for 

Brazoria, Fort Bend, and West Harris Counties 

Fort Bend WCID No.2 
Pearland 

Alvin Arcola 

Houston 

Manvel 

GULFC 

WATER Au' 

2000-483-329, FINAL 

Friendswood 

Missouri City 

Sugar Land 

November 2000 

TEXAS WATER 

DEVELOPMENT BOARD 



Acknowledgements 

The preparation of this report would not have been possible without the assistance and full 
cooperation of the Gulf Coast Water Authority, Texas Water Development Board, and the 
Participating Utilities. Special thanks are extended to the Gordon Myers, Robert Istre, Nancy 
[...]
Participating Utilities plan to maximize use of their existing envirostructure to minimize the cost of 
improvements for surface water conversion. This section reviews the planning area and identifies the 
existing envirostrucrure in the planning area and highlights the capacity of the surface water availability 
and conveyance in the planning area. 

SURFACE WATER SOURCE AND SUPPLY 

The City of Houston and the GCWA are well suited to serve as the prime purveyors of treated surface 
water. The City of Houston currently has two surface water plants with expected total capacity exceeding 
470 mgd located on the east side of Houston. The plants treat water from the Trinity and San Jacinto 
rivers. The Gulf Coast Water Authority currently has one surface water treatment plant located in Texas 
City that treats surface water from the Brazos River. The GCWA plant is currently expanding the 
capacity of the plant to 50 mgd. 

Due to the proximity of the Brazos River to the planning area and the existing GCWA and City of 
Houston water rights on the Brazos, it is likely that a new regional surface water plant for the planning 
area would utilize the Brazos River as the raw water source. 

Water Source 

The Gulf Coast Water Authority currently draws surface water from the Brazos River. The Brazos River 
transverses Texas from Lubbock through Waco to Richmond before discharging into the Gulf of Mexico 
at Freeport. For the period between 1973 and 1995, the Brazos River had an average daily flow at the 
Richmond - Rosenberg USGS monitoring station of 8,200 mgd. During this same monitoring period, 
the minimum recorded flow at the station was 148 mgd. Water quality for the Brazos River is presented 
in Section 4 of this report. 

Water Rights 

The right to take water from the Brazos is based on the permit allocation from the State of Texas and the 
date of the permit. Holders of the oldest water permits have first right to take available water from the 
Brazos River. Junior water rights must wait until all holders of senior water rights have had the chance to 
receive their allocated water rights. Gulf Coast Water Authority currently holds 3 water permits for 
diversion of water from the run of the Brazos River and one permit for diversion of water that falls in the 
Oyster Creek watershed. A summary of these permits and allocations are shown in the following table: 

TABLE 2-1 
GULF COAST WATER AUTHORITY EXISTING WATER PERMITS 

Total Withdrawal MaXimum Withdrawal Rate 
CA Number (Permit ,n Year 

ac·ft I yr mgd cfs mgd 

5168 (10401) - GCWA 1926 99,932 89.20 685,00 442.74 
Shannon Pumping Plant 

5171 (1299D) - GCWA 1939 I 1950 125,000 111.57 600.00 387.80 
Briscoe Pumping Plant 

5169 (1467D) - Oyster 1930 12,000 10.71 60,10 38.84 
Creek Withdrawal 

Total Total 236,932 211.48 1,345.10 869.38 

<BJ) MONTGOMERY WATSON 
2-1 



Section 2 
Planning Area Existing Envirostructure 

FIGURE 2-2 
HARRIS GALVESTON COASTAL SUBSIDENCE DISTRICT REGULATORY BOUNDARIES 

'" ;;-
M 

'" ;;;-
N 

, ..... ' , .. .", , .. .." 

"jlO' 

Map of 1999 
Regulatory Areas 

..... ' ..... ' 

Area 1 must limit groundwater production to 10 percent of total water demand. In Area 2, the region 
must reduce groundwater pumping to 20 percent of the total water use or have a certified groundwater 
reduction plan in place to attain the 20 percent rule by year 2010. In Area 3, groundwater pumping must 
be reduced to 70 percent by 2010,30 percent by 2020, and 20 percent by 2030. Construction of the 
facilities necessary to meet these reductions must be started by January 1, 2005. A chart of the 
groundwater reduction plan is shown in Figure 2-3: 

((D) MONTGOMERY WATSON 
2-3 



.. ... 
80 .. .. = .. 60 .. -CD 

~ ~40 ... .. = co 20 .. 
~ .. 0 CD 
:IE 

Section 2 
Planning Area Existing Envirostructure 

Figure 2-3 
Harris-Galveston Subsidence 

District Groundwater Reduction Plan 

2010 2020 2030 

The rules for Fort Bend County are not expected to be promulgated until the fall of 2000, but it is 
expected that the rules will be similar in form to the rules for Harris and Galveston Counties. Brazoria 
County is not currently under any mandate for groundwater reduction. 

GULF COAST WATER AUTHORITY EXISTING FACILITIES AND DEMAND 

Raw Water Conveyance System 

Can,tl Syslcm 

The GCWA operates two canals from the Brazos River to serve customers in Brazoria and Galveston 
Counties. These canals are designated System A or the American Canal and System B or the Briscoe 
Canal. They are shown on Figure 1-1. If the new water plant were to utilize Brazos River water as the 
raw water source, the GCWA canal system could be utilized to convey raw water to the new plant. 

The American Canal transverses approximately 72 miles from the Shannon Pump Station near Fulshear, 
Texas to the Galveston County Reservoir which is located north of Texas City, Texas. The Shannon 
Pump Station has 4 pumps and has a rated capacity of 330 mgd, but field tests indicate that actual 
installed capacity is in the range of 260 mgd. The American canal system consists of both natural and 
man made sections. Once the flow is lifted from the Brazos River to the American Canal, Jones Creek 
carries the flow to Oyster Creek in Sugar Land, Texas. The 2nd lift Station then lifts flow from Oyster 
Creek to the man-made portion of the American Canal. After the 2nd lift Station, the American Canal 
flows through Missouri City and adjacent to Manvel, Alvin, and Friendswood before fmally discharging 
to the GCWA Reservoir. The 2nd Lift Station has 4 pumps with an installed capacity of 220 mgd. 

The Briscoe Canal starts at the Briscoe Pump Station, which is located on the Brazos River south of 
Missouri City. The Briscoe Pump Station has 3 pumps with an installed capacity of 300 mgd. Once the 
water is lifted from the Brazos to the man-made canal, the water flows S1 miles to the Monsanto and 
Chocolate Bayou Reservoirs. Lateral 10 connects the American and Briscoe Canal near Manvel and is 
primarily used to convey water from the American Canal to the Briscoe Canal. Flow in Lateral 10 can be 
reversed, but the hydraulic grade line of the Briscoe Canal must be raised to drive water to the American 
Canal. 

Canal Capacity 

The GCWA has recently completed a report entitled "Gulf Coast Water Authority Water Audit 
Summary". This report reviews the canal system and calculated the theoretical capacity of the canal, and 

<OJ) MONTGOMERY WATSON 
2-4 



o 

...:1 

I 
II~.,':::~I 
lie : 

MONTGOMERY WATSON 

i 

i 

I 
+ \, 
I I i. \ 

" I I CITY OF HOUS'ItJN \ I r rlN~8'lUlY) 

'" I \ i I I ! I 00 
" ' 

"-; 1,:\' 
, -I. I 
fBWCID 112 ' , tel 

Gl 

G 

~ 
@J 

;<D 

\ 

<3J 1 
@ 

, f€l 

8 

~ 
ill 

I 
~ 

! 

~ 

~ 

~ 

PEAAlANO 

@ 

o 

J f 

~ ill 

~ ,., 
~~ 

(,~ 

a> 

GCWA ITWBD FACIUTY PLAN 

GCWA CANAl. 
UMI11NG CAPASIUT1£S 

FIGURE 2-4 



Section 2 
Planning Area Existing Envirostructure 

recommends improvements to the Canal to minimize restrictions in flow. The report findings in regards 
to the capacity of the System A and B canal system are shown in Table 2-2. The limiting capacities along 
the Canal are shown in Figure 2-4. 

TABLE 2-2 
GCWA CANAL CAPACITY 

Canal Segment Clean CapacIty III (mgd) SIlted (1') Capacity ill 

(mgd) 

Jones and Oyster Creek 175 129 

American Canal: 220 197 
2nd Lift Station to Lateral 10 

American Canal: Lateral 10 to New 129 97 
Extension 

Briscoe Canal: 265 252 
Briscoe Pump Station to Lateral 10 

Briscoe Canal: 291 291 

Briscoe Pump Station to B-4 Canal 

Lateral 10 107 107 

(1): W,th 1 foot of freeboard 

With a clean canal, the limiting capacity of the American Canal above Lateral 10 is 175 mgd, while the 
limiting capacity of the American Canal below Lateral 10 drops to 129 mgd. With several modifications 
noted in the consultant's report, the capacity of the Jones and Oyster Creek section could be upgraded to 
approximately 1,200 mgd. If these improvements were constructed, the limiting silted capacity of the 
American Canal System above Lateral 10 would be 197 mgd. 

Dr. Thomas Mackey Water Treatment Plant 

GCWA currently owns and operates the Dr. Thomas Mackey WTP in Texas City, Texas. The plant is 
being expanded to 50 rngd from an original capacity of 25 mgd. Construction of this expansion should 
be complete by the summer of 2000. The 50 mgd plant provides potable water to the majority of the 
residents of Galveston County, including the citizens of Texas City, La Marque, Galveston, Tiki Island, 
League City, and various other Galveston County communities. 

The conventional filtration plant has a highly flexible operations plan. The Authority can feed powdered 
activated carbon and chlorine dioxide at the head of the plant for raw water taste and odor control. The 
plant currently feeds cationic polymer primary coagulant with ferric sulfate and non-ionic polymer as 
coagulant aids. Flocculation and primary clarification occur in the up flow solids contact reactors from 
which the settled water passes through dual-media filters. The existing dual media filters contain granular 
activated carbon over sand. The plant adds chlorine and chlorine dioxide as post-filtration primary 
disinfectants. Ammonia is added downstream of the clearwells to form chloramines for secondary 
disinfection. The Authority also adds zinc polyphosphate and sodium fluoride for corrosion control and 
consumer dental hygiene. The Authority also land-applies the sludge from the plant on land adjacent to 
the site. The plant has the capability to provide lime softening to remove heavy metals and hardness. 

GCWA is a wholesaler supplier and the plant distributes water from the distribution pump station 
through a series of transmission mains to the ground storage tanks of customers. The plant currently 
operates the high service pumps at approximately 90 psi. 

((IJ) MONTGOMERY WATSON 
2-5 



i 
I 

{iiO] 

cv 

II~-=-~I 
I 
lie MONTGOMERY WATSON 

@ 

1 

l 
\ 

. I 

~ \; 
, I I . \ 
i. I CITY OF HOUsroN I r~IN~8'MIY) 
. \ I 
i· . \ 

\ 1 I Il!l 1 
I I I ,', ,'> 

~ ! , I 

I '. I 
I F8WC1D~: I ~ 

~\ 

;<V 

I 
I 
i 

PEARLAND 

@ 

Gl 

G"I 
Q) 

GCWA / lWBD FACIUTY PLAN 

OCWA CANAL 
UMmNG CAPABlunES 

RGURE 2-4 



Section 2 
Planning Area Existing Envirostructure 

GCWA Existing Customer Demand 

GCWA currently serves numerous municipalities, industries, and agricultural customers in Fort Bend, 
Brazoria, and Galveston Counties. The customers obtain raw water directly from the GCWA canals or 
treated water via the Dr. Thomas Mackey WTP. The customers have contracted with the GCWA for 
delivery of a total of approximately 154 mgcl. The clistribution of water among the existing GCWA 
customers is shown in Table 2-3 

TABLE 2-3 
EXISTING GULF COAST WATER AUTHORITY CUSTOMER WATER DEMAND 

I t should be noted that only 1. 9 mgd of the existing raw water demand is withdrawn along the upper 
reaches of the American Canal and customers along the Briscoe Canal use 26.9 mgd. The upstream 
demands are not projected to increase over the next 50 years. Therefore, of the projected water demand 
for GCWA's existing customers in the year 2050, the demand at the Galveston County Reservoir will be 
145.2 mgd (total GCWA demand minus the upstream raw water demand). The Galveston County 
Reservoir is replenished by water conveyed through the American and Briscoe Canals. Detailed 
descriptions of the existing GCWA customers with inclividual projects for water use can be found in the 
Appendix B - GCWA Existing Customer Water Demand. 

PARTICIPATING UTILITY EXISTING FACILITIES DESCRIPTION 

The planning area contains many small Municipal Utility Districts (MUDs) and Water Conservation and 
Improvement Districts (WCIDs), in adclition to municipally owned water systems that deliver potable 
water to customers. These entities have constructed the infrastructure to withdraw, store, and treat water 
for delivery and consumption by their customers. Participating Utility water customers in the planning 
area are served either via water pumped from the Gulf Coast Aquifer or treated surface water from the 
City of Houston. 

The Cities of Friendswood, Houston, and Pearland use treated surface water for some or all of their 
potable water supplies. The other Participating Utilities serve their customers entirely with groundwater. 
A summary of the Participating Utilities in this study and their water infrastructure are provided below. 
Unless otherwise noted, population estimates for each utility are summarized from Appendix C - TWDB 
Population and Water Used Projections. 

City of Sugar Land 

The City of Sugar Land extraterritorial juriscliction (ETJ) limits comprises a geographic area of 
approximately 45 square miles, including the existing Sugar Land city limits, the undeveloped areas west 
of the city, Riverpark, New Territory, and Greatwood. The City of Sugar Land currently has 
approximately 79,758 residents. The city serves its residents through a total of 14 wells with a total 
capacity of 35.5 mgd. 

<III> MONTGOMERY WATSON 
2-6 



Section 2 
Planning Area Existing Envirostructure 

The city's water distribution system is divided into two separate divisions: North and South. The South 
system contains one elevated storage tank with a 2 mg capacity and 4 ground storage tanks with a 
combined capacity of 3.84 mg. The North system contains 4 elevated storage tanks with a combined 
capacity of 4 tanks and 8 ground storage tanks with a total capacity of 5.83 mg. 

City of Missouri City 

The City of Missouri City's ETJ comprises approximately 60 square miles and includes the existing city 
limits and the Sierra Plantation area. The City's population is currently estimated at 63,458 residents. The 
City of Missouri City currently does not provide potable water to the residents of the city, instead the 
residents of Missouri City are provided water by one of 16 MUDs. The MUDs range in size from less 
than 600 to 5,000 connections. Each MUD has it's own water source, storage tanks, and distribution 
system. Southwest Harris County MUD 1 and Harris County WCID (HCMUD)- Fondren Road 
purchase treated water from the City of Houston for use during peak flow conditions. HCMUD 122 
receives all of its potable water from the City of Houston at the City of Houston system pressure. The 
rest of the MUDs rely on their own wells to supply the daily water demand. The MUDs have a 
combined well capacity of 31.5 mgd. Each MUD except HCMUD 122 has at least one ground storage 
tank. The total ground storage capacity of the MUDs in Missouri City is 9.084 mg. Two MUDs have 
elevated storage tanks with a total storage volume of 1 mg. 

For the purposes of providing residents of Missouri City with potable surface water, the City of Missouri 
City will serve as a local water wholesaler to each of the 16 MUDs. 

City of Friendswood 

The City of Friendswood is located in Galveston and Harris Counties. The City's ETJ covers an 
approximate area of 22 square miles. The city's current population is estimated at 32,416 residents. The 
city currently serves it's customers with potable water purchased from the Southeast Water Purification 
Plant (SEWPP) located near Ellington Field in Houston Texas and several groundwater wells. The city 
currently has a contract to purchase 6 mgd from the SEWPP and has a groundwater capacity of 7.85 
mgd. 

The city water infrastructure includes one elevated storage tank with a capacity of 1.0 mg and 8 ground 
storage tanks with a combined storage volume of 2.3 mg. 

Ft. Bend WCID No.2 

Ft. Bend WCID No.2 provides Stafford and portions of Missouri City with water and wastewater 
services. The District's service area is 6.1 square miles. The District reports that the current population 
in the service area is 17,900 residents. The city has 5 water plants with seven wells totaling a capacity of 
lOA mgd and has plans to increase groundwater capacity to 17.3 mgd over the next few years. The 
District owns 6 ground storage tanks with a combined storage volume of 6.0 mg and has one elevated 
[...]
are shown in the Table 7-9. The alternative with the lowest present worth cost is the 150 MGD plant at 
the FBWCID No.2 site. This site benefits from lower pumping requirements and a smaller finished 
water pipeline system. 

TABLE 7-9 
PLANT SITE ALTERNATIVES PRESENT WORTH SUMMARY 

Alternative Present Worth 
Cost IsM) 

150 MGD Plant at FBWCID No.2 Site $658 

150 MGD Plant at Sugar Land Site $676 

115 MGD Plant at FBWCID No.2 Site and 35 MGD Plant at Alvin Site $689 

115 MGD Plant at Sugar Land Site and 35 MGD Plant at Alvin Site $697 

115 MGD Plant at FBWCID No.2 Site and 35 MGD Plant at Manvel Site $705 

115 MGD Plant at Sugar Land Site and 35 MGD Plant at Manvel Site $715 

RECOMMENDATIONS OF WATER PLANT FACILITY LOCATION 
The present worth cost of the alternatives including contingency and engineering ranged from the $658M 
to $715M. The present worth analysis indicates that a two plant scenario is not as cost effective as a one 
plant scenario and as such, it is recommended that the facility plan be developed around one 150 MGD 
plant serving the entire planning area. 

For the one plant alternatives, the present worth analysis shows that the overall project costs do not vary 
significantly from one site to the other and the non-economic analysis indicated that there is no 
significant savings to placing the water plant at one location over the other. The difference in probable 
present worth cost between the FBWCID No.2 site and the Sugar Land site is within the contingency of 
the cost estimate. Based on the results of this study, the following recommendations are made: 

• Construct a 150 MGD high-rate conventional process surface water treatment plant at the FBWCID 
No.2 site to serve the residents of Harris, Brazoria, and Fort Bend Counties with treated surface 
water. This alternative has the apparent low present worth cost and is has the fewest anticipated 

(Ill) MONTGOMERY WATSON 
7-12 



Section 7 
Alternative Selection 

construction issues. This alternative also allows the project work to begin as the site is owned by 
FBWCID No.2 and has been designated as a future water treatment plant site. The facility plan for 
implementing the regional treatment plant is developed in Section 8. 

• Begin easement acquisition, permitting, preliminary planning and engineering for water plant site, 
and transmission main alignments. 

• Consider purchasing an option for Sugar Land so that the land remains available for a regional water 
treatment plant in case unforeseen constraints hamper development of the FBWCID No.2 site. 

(QJ> MONTGOMERY WATSON 7-13 



(JIl) MONTGOMERY WATSON 

Section 7 
Alternative Selection 

7-14 



Section 8 
Facility Plan 

A plan to construct, operate, and maintain the facilities to provide potable water for the nine 
Participating Utilities will be based on the recommendations from the alternative analysis. The 
recommendations were to construct a high rate conventional water treatment plant at the FBWCID No. 
2 plant site with an initial capacity of 120 mgd and an ultimate capacity of 150 mgd. This plant and 
facilities would serve the growing water demands of the Participating Utilities through the year 2050, 
given the following regional operating strategy. 

REGIONAL OPERATING STRATEGY 

The demand projections are based on utilizing the surface water plant to provide an annual average of 80 
percent of the regionally water demand with groundwater production providing 20 percent of the 
average demand. The water treatment plant capacity is sized to serve 80 percent of the Participating 
Utilities average annual demand. The Participating Utilities will provide the infrastructure to meet all 
demand beyond the 80 percent level, including all peak day and peak hour demands. These demands will 
be met through groundwater production and storage facilities. During low water demands, it is 
anticipated that water from the surface water plant will likely meet the regional water demands and 
groundwater wells may not be required during this time period. Over an entire year, the production at 
the plant would equate to 80 percent of the demand for the Participating Utilities. 

Gulf Coast Water Authority (GCWA) will construct, operate, and maintain facilities necessary to provide 
a contracted amount of flow to the Participating Utilities defined take points. The GCWA will have 
ownership of all facilities on the upstream side of the take point including flow metering facilities. 
Payment for the treated water will be based on contracts between the Participating Utility and the 
GCWA and will likely have a fixed capital recovery portion and a variable portion based upon each 
utilities water usage. 

CAPITAL IMPROVEMENT PROGRAM 

The recommended capital improvement programs to design, construct, and operate a regional water 
treatment plant and associated transmission facilities will utilize phased construction to match expected 
surface water demand. As surface water demand is tied to the HGSCD and FBSD DRP, construction of 
the water plant and ancillary facilities should be timed to meet the requirements of these subsidence 
plans. As the FBSD promulgates rules, the timing of the need for the regional water plant should be 
reviewed and the construction timeline adjusted to mimic the subsidence regulations for the planning 
area. This plan assumes that the surface water conversion will be required for the planning area by the 
year 2010 and by the year 2030, the maximum groundwater withdrawal will be limited to 20 percent of 
overall water demand. 

The fIrst phase will involve engineering and construction for a 120 mgd high-rate conventional water 
plant and the associated water transmission network. This will meet the projected surface water demand 
through the year 2030. It is recommended that the entire finished water transmission network be 
constructed during this phase to minimize future expansion and cost. The design and construction for 
this phase will require approximately four to five years. 

The second phase of the project would expand the treatment plant capacity from 120 mgd to 150 mgd. 
According to the Participating Utility water demand projections, expansion will be required by the year 
2030 to meet expected water demand. The construction for the expansion will require to approximately 
two years. 

(8J) MONTGOMERY WATSON 
8-1 



e 

I 



FACILITIES DESCRIPTION 

Section 8 
Facility Plan 

The facilities to be constructed fall in to three distinct construction packages: water treatment plant, raw 
water delivery system, and finished water transmission. Each package will be discussed in detail. 

Water Treatment Plant 

The water treatment plant will be located at the FBWCID No.2 site and will encompass approximately 
80 acres. Figure 8-1 shows the plant site. It is expected that Lexington Road will be extended west of 
Murphy Road and this new road will be primary access to the site. The site will be fenced and access 
monitored through a front gate. The site will have a one-day storage reservoir, process equipment and 
administration and maintenance facilities. The process design will utilize a high-rate conventional 
process with pulsed up flow clarifiers and deep bed, dual media mters. The process flow diagram for the 
plant is shown on Figure 8-2. 

Water will be drawn from the American Canal downstream of the 2nd Lift Station through a vertical 
turbine pump station and stored in a 15 foot deep forebay. Water will then be pumped out of the 
storage reservoir using vertical turbine pumps to the pulsed-up flow clarifiers after injection of 
coagulation chemicals. The clarifier effluent will flow through dual media mters containing granular 
activated carbon. Provisions are made in the site layout for the addition of a future disinfection contact 
chamber, as future regulations require stricter finished water quality. From the mters, chemicals will be 
added to control corrosion and provide residual disinfection in the transmission lines and the finished 
water will be stored in ground storage tanks. High service pumps will then distribute finished water to 
the take points through the potable water transmission pipelines. Seven high service pumps will be 
dedicated to provide 150 mgd to the Participating Utilities in Demand Area A and Demand Area B. The 
pumps at the water treatment plant will operate at approximately 74 psi. 

Sludge will be treated by gravity thickeners and centrifuges to increase the solids content of the sludge. 
The sludge will then be transported off site for ultimate disposal. Design criteria and preliminary sizing 
of the major process equipment is shown in Appendix G. A proposed layout of the major process 
trains and ancillary facilities are shown on Figure 8-3. Facilities shown with dashed lines are future 
processes and will be built as part of the expansion in the year 2030 or as future regulations require. The 
layout was designed to maximize common wall construction and to allow for flexibility for additional 
processes to meet future changes in treatment regulations. 

Raw Water Delivery System 

To transport 150 mgd from the Brazos River to the FBWCID No.2 site, the following facilities will be 
required. 

1) Five -38 mgd electrically powered vertical turbine pumps at the Shannon Lift Station and the 2nd 

Lift Station. These pumps will operate at 20 foot of head. One pump will serve as backup. 
Alternate power or fuel dtiven motors should be provided to ensure raw water delivery. 

2) Assuming that the American Canal carnes the flow associated with the new regional water plant 
and the existing GCWA industrial, municipal, and agricultural customers, the Jones / Oyster 
Creek section of the American Canal will need to be upgraded to a silted capacity of 368 mgd .. 

Finished Water Transmission System 

From the 150 mgd water treatment plant at the FBWCID No.2 site, the finished water will be delivered 
to the Participating Utility take points through the transmission network shown in Figure 8-4. The 

(OJ) I\IIONTGOMERV WATSON 
8-2 



e 
I 



-, ..... 

--~--- -- .1 

CANAL 

,- , 
LOW LIFT 

FlASH MIX PUMPS 
PUMP 

FROM THICKENER 
SUPERNATANT ... 

PULSED-UPFLOW 
CLARIFIER 

RAWWATER .. - .--. 
~ RESERVOIR ----.-. 

'" ~ 
c 

~ 
c .. 
~ 
~ 
c .. 

SUPERNATANT 

t-J', 1 ::11 ~II i:, 
I 

CENTRATE FROM I I DUAL-MEDIA TO RESERVOIR ..... _- "AI ___ ,_, ,. 

THICKENERS I FILTERS 

e 

GRAVITY 
THICKENERS '1-- SLUDGE FROM 

BACKWASH 
CLARIFIERS 

l_ 
MONTGOMERY WATSON 

• SLUDGETO 
DEWATERING 

T 

FUTURE DISINFECTION 
CONTACT CHAMBER 

CENTRATETO 
THICKENERS 

SLUDGE 

FROM 
THICKENED 

SLUDGE -1 

BACKWASH 
CLARIFICATION 

CENTRIFUGE 
DEWATERING 

TO THICKENERS 

BACKWASH SUPPl y 

GROUND 
STORAGE 
TANKS 

M 

DRIED SLUDGE TO 
LAND APPLICATION 

BACKWASH 
EQUAlIZATION 
BASIN 

! 
i 
~ 

ClEARWEUJ 
mANSFER 
PUMPS 

TI 
I I 
I I 
I I 
I I 
I I 
I I 

L __ L __ I HIGH 
SERVICE 
PUMPS 

f? 

Ie 

FUTURE 
PROCESS 
(UVIMEMBRANES) 

BACKWASH 
PUMPS 

GCWA / TWBD FACILITY PLAN 

HIGH-RAR CONVENTIONAL 
PROCESS SCHEMATIC 

FIGURE B-2 



PHASE 1 CONSTRUCTION 

FUTURE EXPANSION 

150 MGD HIGH-RATE CONVENTlONAL WTP 
LAYOUT AT FBWCIO No.2 81lE 

FIGURE 8-3 



, 

C}) ~WATSON 

CHI' OF HOUSTOri 
(AREA OF PlANNING S"rUDY/ 

City of Hou5tOl'l, 8eo110.1re- Bro.r5 PS 

City of ~ Lo.nd, Lo.k .... 

!lTAfFORO 

City of P"rto.nd. $I-! 28Q 

MAr~VEL 

ARCOLA 
City -of Mo.nvrl 

fIH£:hUSWOOl) 

City of Aim, Bypo.lUt ri 

ALVIN 

Legend 

- Pipe 

• Node 

l!i Tank 

l, PUrlP 

GCWA I TWBD FAC!LlTV PI ;,~, 

ANSHED WATER PlPEUNE FROM 

F1I'NCID#2 PlN<T SIlE 

FIGURE 8-4 



Section 8 
Facility Plan 

network is designed to deliver 80 percent of the utilities average daily water demand to the utilities take 
points at the required pressures. Several utilities will take water at system pressure and will feed water 
direcdy into their distribution system. Other utilities will take water through a ground storage tank and 
provide distribution pressure to their customers. A summary of projected water demands and requested 
delivery pressure are shown in the following table. 

TABLE 8-1 
REQUESTED FLOW AND PRESSURE AT UTILITY TAKE POINTS 

Utility Take POInt Name Avera!Je Water Demand (mgd) Delivery Pressure (psI) 

City of Houston Bellaire Braes PS 59.20 Fill Tank 

City of Sugar Land First Colony 17.47 Fill Tank 

Lakeview 11.65 Fill Tank 

City of Missouri City Quail Valley 8.46 Fill Tank 

Sienna Plantation 8.46 Fill Tank 

FBWCID No.2 Site B 5.00 60 

Avenue E 5.00 60 

City of Pearland SH 288 7.19 50 

SH 35 7.19 50 

City of Manvel Site E 3.52 50 

City of Arcola Town Center 0.13 Fill Tank 

City of Alvin Bypass 35 5.60 65 

City of Friendswood West Friendswood 5.71 65 

SW Friendswood 5.71 65 

The transmission system includes an intermediate booster station located at the intersection of the 
American Canal and State Highway 288. The station will boost the water pressure for Demand Area B 
to 89 psi in order to maintain the customer requested pressures. A 2-mg pre-stressed concrete ground 
storage tank will be located at this station to mitigate surge pressures and to provide storage volume in 
the transmission system. A chlorine booster station will be also be added at this location to provide 
additional chlorine so as to maintain a chlorine residual throughout the transmission system for Demand 
Area B. 

Water Treatment Plant Operations 

The water treatment plant will be operated and maintained by the GCWA. GCWA will monitor the 
water quality, make treatment process adjustments, maintain distribution system pressure, and maintain 
the water treatment and transmission facilities. 

Staffing Plan 

The plant will be staffed 24 hours per day. The following staff will be required for operation and 
maintenance of the water plant and fInished water transmission network. 

• Process Operators- 9 
• Electricians and Instrument Technicians - 4 

• Maintenance - 5 

• Administration - 2 
• Plant Superintendent - 1 

((IJ) MONTGOMERY WATSON 
8-3 



Section 8 
Facility Plan 

The plant operations will be divided into three shifts. Two operators will cover the day and swing shifts, 
with one operator on the night shift. Maintenance and electrical staff will serve as backup operators to 
handle vacations and sick days. The plant will be staffed with maintenance and electrical crews, who will 
work in tandem with the existing electrical and maintenance crews at the Dr. Thomas Mackey WfP to 
provide O&M services on the raw water delivery system, water treatment plant facilities, and finished 
water transmission system. 

The operators will handle daily laboratory functions for process adjustments at the new plant, but 
detailed laboratory work for reporting and other functions will be handled through the lab staff at the 
Dr. Thomas Mackey WfP. Samples will be collected at the new plant and transported to the Dr. 
Thomas Mackey plant for evaluation. 

The plant superintendent will plan and manage operations at the plant in conjunction with existing 
GCWA staff. 

Operations Control 

The regional water plant will be controlled through a Supervisory Control and Data Acquisition 
(SCADA) system. The SCADA system will provide a platform that will not only provide monitoring and 
control of the operation facilities, but also provide an interface to other applications including: 

• Maintenance management system, 
• Electronic operation and maintenance manuals, 

• Laboratory information management system, 

• Advanced operational strategies and planning through water system hydraulics and water 
quality models, 

• Energy management system, 
• Facilities security and protection through a Site Security and Video Surveillance System, and 
• Management information system. 

UTILITY SERVICE CONCEPTS 

Electrical 

The plant will require electrical service to power the water plant facilities, including low lift pumping, 
high service pumping, and plant process equipment. It is estimated that the daily electrical demand for a 